ﬂl@?ﬂ BASIC PARTS LIST "
414-1301-005

07 13 1w

= P

2 oga—n

40
" @’
w——.{( ‘:
) L
n—ﬁ(‘) u 5 115 —- %Q( L
e 0 3'—5") 02 f} g\
% &Y 6 A¢
s L A3 m ta
“ Ki: m N\ a::_—zi"
< ‘ oy
| S x|
O “/ : ; :
"

—~—

w2 u2

m-_.
10—,
L¥ n s
{ o
\

CLINTON ENGINES CORPORATION
maouOKSTA. 1oWA




SROR2gS2A35252 2588530288283 NIRRBREEEE

414-1301-005 BASIC PARTS LIST

Description

AXLE-Camshal
AXLE-Goverror Gear & Welght Assemby -
BAFFLE-Breather (Lower) =
BAFFLE-Breather (Upper) -
BASE-Engine

BE)
BLOCK ASSEMBLY -Cylinder =--~

BRACKET-Breaker Assembl

i

NOTE: Asscmbly _Incl. Ref, Nos. 89, 138, 163 & 154
P & GASKET

AsS}
AMP-Cabl Aumbly (vm. Chambar Cove
LAMP- Fuel Line

CONNECTOR- 1/8 (Valye & Filter Ass'y to Fuel Tank) ---
CONNECTOR-(1-Fuel Line (o Carb.) (i-Fuel Shut-Otf) -

Chamber
COVER ASSEMBLY-Breaker (With Shorting Bulton) =-=~--=-~--=~

CRANKSHAFT-
CUP-Valve Spring - RS AN
CUP-Air Cleaner =~

DEFLECTOR lock
DEFLECTOR-Alr, Cylinder 1 m-d
DIPSTICK ASSEM}

DISTRIBUTOR. O -

GASKET-P.T.O, Flange, .015 Thickness (Std.

1010
o2

GASKET-Spark Pl

KET KIT- Engine Overhaul -
GEAR & WEIGHT ASSEMBLY-Ocvernor
Assembly Cover

26.
135-5-500
29-23-500

28-8
157-23
6-395-500

45-95-500




-

Description

GROMMET-High Tension Lead -
GUIDE-Valve, Cylinder Block

HORN-AIr

HOUSING & BEARING ASSEMBLY-Governor Shatt

INSERT-Valve Seat Exhaust
pring

, Flywheel

LINE-Fuel 12 S lang

wcx Double Cmmenung Rod Screw -

Filler

NIPPLE-Muffler to Block ----

NUT-Breaker Polnts and Condenser to Brackel
SAE)

b LWARER A
Ass'y-Fu

PIN-Camshaft Welght

PIN-Wrlst

e Horn to Cari,

PISTON ASSEMS
NOTE: Plaon Assembly - are avallble in the ollowing over-
size:

30 o

3 . Ref. Nos. 90,100 & 101

PLATE Kume A Deector)

PLATE AMEMELEBuck, Hiower nou.mz
ASSEM

PLATE
PLUG-3/8-18, Oil Drain ---
mshaft

PULLEY Surter

muc-mmmu (Gwernnr Control Lever)

RING SET - Buadard
NOTE: Ring Sets are available in the following oversizes:
010

RIVET -Tubilar (4-Neme Plate, 3-Clamp, Back Phaie) -
0D

Includes Ref. No, 111

Push
ROD-Speed Control Adjusting -

SCREW-H_H. C. 5/16-18 x 2 3/8 (Head to Block) --
SCREW-H.H.5.T. 6/32 x 3/8 (1-Condenser & Primary -
Lead to Points, 1-Coil & Primary Leads to Terminal) -
SCREW-Carriag er)
SCREW-P.H.&T, 1/4-20 x 1/4 (Coll Groun, Lambation)

SCREW-H.H.S.T. 1/4-zo
SCREW-F.H. 10-32 x 1./4 (Al orn t0 Carb, b.)
SCREW & LWASHER ASSYoR. H.C. 1/4-80 X /0
{Puel Pump file Coner)
SCREW & L'WASHER ASS'Y-R.H.M. #8-32 x 9/4 -
(Brmh- Cover)
& L'WASHER ASS'Y-R.H.M. #8-32 x 1/2 -
S Braaker Potots to Bracket)

204-9-500

206-9-500
207-9-500

23242
233-122-500

235-123-500
237-123-500

244-2
245-105-500

258-241-500
258-203-500
258-273-500

£



Ref. No. Description Part No. Qy.

7 SCREW & L'Wesher ASS'Y-R .M. #8-32 x 3/8 -~ 258-41-500 2
(Breaker Cover to Bracket)

18 SCREW & L'WASHER ASS'Y-H.H.C. 48-32 x 1/2 - 258-132-500 2
(Breaker Brackel to Block)

19 SCREW & LIWASHER ASS'Y-H.H.C. 1/4-20 x 1/2-- 268-280-500 5
[Blower Housing to Back Plate)

120 SCREW & L'WASHER ASS'Y-H.H.C. #10-24 x 1/2 --. 258-62-500 2
(Throttle Rod Brackel to Block)

121 SCREW & L'WASHER ASS'Y-H.H.C. 1/4-20 x 1/2 --. 258-267-500 1

122 258-292-500 3

123 SOREW & L'WASHER ASS'Y-H.H.C. 1/4- 0% 9/8 - 268-62-500 1
(Valve Chamber Cove

124 SCREW & L'WASHER, ASSY-H.H,C. 1/4-26 x 1/2 - 258-67-500 3
(Back Plate to Block)

125 SCREW & L' WASHER ASS'Y-H.H.C. 1/4-28x 5/8 e 258-262-500 4
(Stator Plate o Block)

126 SCREW & L'WASHER ASS'Y-H.H.C. 1/4-48 x 1 14 ---nvcc 268-254-500 2

127 YASHER ASS'Y-H.H.C. 3/6-10 % 11/4 - 25-258-500 4
(Block to Base)

128 SCREW & L'WASHER ASS'Y-H.H.C.5/16-18 x 3/4 ---- 258-227-500 6
(4-P.T. 0. Flange to Block) (2-Carburetor to Manifold)

120 SCREW & L'WASHER ASS'Y-H.H.C. 5/16-18 x 7/8 --- 258-281-500 2
(Manifold to Block)

130 SCREW & L'WASHER ASS'Y-R,H.M. #10-32 x 3/8 - 258-198-500 2
(Deflecor to Block

131 SCREW & L'WASHER ASS'Y-H.H.C. 5/16-18x 5/8 - 258-220-500 2
(Pulley to Flywheel)

132 Actuating Arm 55 1

133 SEAL-Oll, (1-Stator Plate, 1-P.T.O. Flange) --- 94-182-990 2

134 304-259 1

135 SPACER-Governor Control Lever - 304-12 1

136 SPARK PLUG & GASKET ASSEMBLY 267-28-500 1

137 P -40 1

138 Shift Welght 263-77 2

139 263-88 2

140 (Breaker Rod) 263-163 1

141 STOP & SHAFT 109-10-500 1

142 ‘RAP-Fuel Tank 26-210. 2

143 STUDLAY Cloaner 24-15 1

141 271-67-500 1

145 2

146 THIM 109-9 1

147 VAL 203-12 1

148 201-10-990 1

149 A 201-12-990 1

150 VALVE & FILTER ASSEMOLY-Fuel Shut-Off 203.32-500 1

151 WASHER-Valve Spring Retaining ------ 304-168 2

152 WASHE} {0 Bracket 304-121 i

153 WEIGHT -Ignition Shift 305-20-500 1

154 WEIGHT -Ignition Shift -21-500 1

155 WIRE ASSEN 307-126-500 1

OIL CAPACITY

-eee 2-13/16"

SPARKPLUG GAP 035



§
C

—

MODEL VARIATIONS
ISSUED MARCH 1964

L’I}@Zn MODEL VARIATIONS™™" "o =
414-1301-005

‘The adaptation of Clinton Engines o a wide variety of uses, results in what is known as Model Variations. Followlng Is a
listof Models produced to date. Opposite each Engine Model listedarethe Part Numbers required in addition to or in place
of standard pars. Refor (o Basic Barts List o parts ot llsted In the Model Variation.

See Page C of this Manual on "How 10 Identify your Clinton Engine."

s o
&' é% @é o”‘é’}
%
Vs S &
&
414-1321-002 | 46-794 1 Usc ZI)ﬂ 811,2:1 414-1301-030 2,12
TR T T | o e
i
0T e T S gt
s
s S ANDARD FitarvE
414-1301 [ 46-327
ot v
R =
ot ] 7
q74-1361-010 | 46-792 .7 Use 200-815, 6:1
o Pl AL

TTTS6T-01T | 46702 | 1

jso 200-815, 6:
Speed Reducer.
NGINE.

TTTI01012
F-I301-013 ] 46328 [ ¥
TT-TR01-01T | 16-322

ATE-1301-015 | STANDARD ENGINE.|

TT4-T301-016 | 46-322

Ta-T301- “STANDARD ENGINE |

A14-1361-018 | 46-192 | T Usc 200-815, 6:1 |
Speed Reducer.

TT4-0301-019 [ 46-196 | 2,4
TTETRI-000 46104 | 1, Use 200811, ZT

Speed Reducer.
SFANDARD ENGINE |

T TR0L0T
A14-0501-022 | 46796 | 54,57,
8
ATA-T301-023 | 46923 | 8-
iTA-T301-024 573
TIT-T361-025 | 46797 | T, 10, IT | Use Z00-815, &1

Speed Reducer.
TAT301-026 ENDINE.

‘TT4-1301-027 | 46-32%

AT4-T301-028 | 46
q14-1361-029 | 46-792 | T Use 200-015,
Speed Reducer.

414 SERIES NOTES

Note | Referto See. Il Div. C for exploded view. Not sold as a complete ass'y, order ndividual parts.
Nole 2  Use 12213 Head, 277-66-500 Tank, 69-200 Elbow, 283-10 Valve, 69200 Elbow 90°, 158

(@) {83-245 Nt Ferrule, 1-157 Clamp Tt Tone,258-232.500

p & Gaskel Ass'y Fuel, -2

oo hockiond Coich Ansry, () 304-55 L Washer, () 250-06

Note

b5 e (woodeatD, 441

Serew. Refer to Sec. III, Div. M.

Nolc 4  Use 215-451-500 Plaie Ass'y Blower Housing, 83-102-500 Flywheel, 259580 Housing Ass'y
Blower, 265-208-500 Cup & Screen Ass'y, 304-564 L'Washer, 183-233 Nut, 265-92-500 Sarter

ecoil, (4) 163-1-500 Nut & L'Washer.

Note 5 Use 157-18-500 Crar

ole & Use 30-570-990 Carburetor, 1-47 Flange Adaptor, (2) 94-217 Gasket, () 268-755 Sorew,

2-5-800 Alr Cleaner, (2) 238-443 Sorew, (2) 163-119 Nt Wing, 60- 200 Elbow, 263-45 Spring,

d 159-31 Lin
Notc 7 Ust 23302500 Block Ass'y, 201-11-990 Valve Exhaust Siellte. Use St
on Intake Side.
Note 8 Refer (o Sec, III, Div. Q for Ignition Shielding.
9 Use 201-20-500 Rolo
Note 10 Use 250-118-500 Housing Ass'y Blower.
Note 11 Use 215-163-500 Plate Ase'y Dack, 151 86-500 Lever Ass'y, 258-107 Screw.
Note 12 Same as Nole 2 Except Use 122-11 Hg Il i

adard Exhaust Valve

a



